

ICD-10-CM DIAGNOSTIC CODING – PILOT (270)

—Post-secondary—

REGIONAL – 2017

Part I: Multiple Choice (10 @ 5 points each) _____ (50 points)

Part II Diagnostic Coding (10 @ 5 points each) _____ (50 points)

TOTAL POINTS _____ (***100 points***)

Failure to adhere to any of the following rules will result in disqualification:

- 1. Contestant must hand in this test booklet and all printouts. Failure to do so will result in disqualification.**
- 2. No equipment, supplies, or materials other than those specified for this event are allowed in the testing area. No previous BPA tests and/or sample tests or facsimile (handwritten, photocopied, or keyed) are allowed in the testing area.**
- 3. Electronic devices will be monitored according to ACT standards.**

No more than sixty (60) minutes testing time

Property of Business Professionals of America.
May be reproduced only for use in the Business Professionals of America
Workplace Skills Assessment Program competition.

Part I — Multiple Choice: Identify the letter of the choice that best completes the statement or answers the question.

1. What agency was responsible for releasing ICD-10 in 1993?
 - a. DHHS
 - b. AHIMA
 - c. WHO
 - d. AMA

2. ICD-10-CM replaced what system?
 - a. CPT
 - b. ICD-9
 - c. ICD-9-CM
 - d. ICD-10-PCS

3. Which of the following is considered a *main* term?
 - a. Sequela
 - b. Initial encounter
 - c. –antibody titer
 - d. Fracture

4. NEC refers to
 - a. Not elsewhere classified
 - b. Never exclude classification
 - c. Now excludes condition
 - d. Need executive consent

5. Which of the following would *not* be coded in a current episode of care for a pregnancy office visit?
 - a. Diabetes
 - b. Hypertension
 - c. Hyperglycemia
 - d. Cholecystectomy

6. The discharge diagnosis is stated as “GI bleed due to either acute gastritis or angiodysplasia.” What is/are the principal diagnosis/diagnoses?
 - a. Acute gastritis
 - b. Angiodysplasia
 - c. GI bleed
 - d. Acute gastritis and angiodysplasia

7. Patient is admitted with severe abdominal pain, nausea, and vomiting due to acute pyelonephritis and diverticulitis. The principal diagnosis is:
 - a. Abdominal pain
 - b. Nausea
 - c. Acute pyelonephritis
 - d. Either acute pyelonephritis or diverticulitis

8. Which of the following *should* be coded even in the absence of documented intervention?
 - a. Wart of foot
 - b. Past history of gallbladder removal
 - c. Diabetes mellitus
 - d. History of hiatal hernia

9. Which of the following is an *example* of a residual condition?
 - a. Scoliosis due to old infantile paralysis
 - b. Laceration of ligament admitted for ligament repair
 - c. Hip fracture
 - d. Dislocated shoulder

10. Which of the following is *not* an example of a Z code?
 - a. Personal history of malignant neoplasm
 - b. Acute appendicitis
 - c. Family history of hypertension
 - d. Encounter for postpartum follow up

Part II - Diagnostic Coding

Code the following utilizing the current year's coding book for five (5) points each; all entries must be legible.

11. Acute polymyositis and mild thoracogenic scoliosis

12. Dupuytren contracture of right hand

13. Congenital bilateral blepharoptosis

14. Lobar pneumonia with influenza

15. Emphysema

16. Recurrent derangement of left ankle

17. Intrauterine pregnancy with spontaneous delivery of single liveborn

18. Crescendo angina due to coronary arteriosclerosis

19. Hypertensive heart disease and myocardial degeneration

20. Adenocarcinoma of rectum and anus
